1006060408460 0008 0.6.9.0.9.0.¢.965.9890898.99.9.60087380 88899999
$.$.9190.9.0.0.8.0.060900 08 8.9.80000.98880098852¢99988900088004
1 0.0.0:0.0.0.600.0.00000.000.¢0.0¢ 680808 0.000000.0900¢0684607
114.0.9.9.0.0.6.8.09.6.8.6.8.¢.9.669¢.99080099¢0088.09.800 006889
$9.9.0.9.¢.9.0.0.0.0.00.6.0.0.06090.00¢008869.690890990.00.090.4
110,010.9.6:9.6.0:9.06.0$63009$.00.000080.686¢9$0988909]

1 9.0:0.0.6.8.0.0.9.6.0 0890089009000 F809460.008094

1 9.0.9.9.0.¢.9.¢.0.9.9.6.09490.¢9.99.9098968.9.088.06.8.4¢4
h6.9.0.9.0.0.0.0.0.0.0.009.0.08.8889880 289998888004
XXXXXXRXAXXAXXXAXKXXKXAARX AKX XXKKKXK
$0.0.9.0.0.0.0.¢.9.0.0.669.0.0.6¢80.8606858490¢4
KXXXXXXXKHHXXKAKX AKX KX EXXX XXX

D 9:0.8:0.0.8.0.0.0.6.8.0¢909009.990484804
F80.8.4.58.8.8.0.0.888908098089¢0.04
XXXXXAXKHXRXAXXKKXXXKXKKXX

1 4.9.0.0.0.0.0.0.8.0.8.86.9$060004

1 $.9.9.9.9.0.0.0.0.6.0.09.9.9.9.9.0.4
XEXAXXXXKXXKKAXKXX
XXAXXXXYXXXXXXX

118:9.9.9.9.9.9 $8.6.0.¢ ¢

XXHAXRXXKXXX

AXAHXNXXX

KXXXKKX

XXXXX

XXX

X

X

XXX

XUXXX

XXXXXXX

AXXXXXXXX

XXARXKXAAKAX
XXXXXXXXXXXXX
AXXXXXKHIA KKK KX
1.0,0.9.9.0.0.0.¢.9.0.6.$,96¢.04
XXAXXXAXAXXXXKXKXXXX
$9.6.9.9.0.0.0.90.0488.9.889 8441
XEXXXAXXAXKXXXAXXXXXKXAKK

XXX AXAXXALXXKARXAKXX KX XXKX

KAAXA XXX XXX XXX AR AN XXKAXKX

p00.0.0.80.0.0.0.0 0800808460808 044
h0.0.00.8.0.0.99.0.68.059.9865.998086000600

PP 0.006000 0008898 008.0.8680090906¢04
HEXAXAXAAX KK AXYKXKXXKXXAAK XXX XXX K KAKX
p9.0.6.0.0.69.6.0.06006.0.0.0.6.0.00.0.058880660.4890
P8.0.09.000608.50.0.0890.0.6009.0000858¢608660494
XXEXXAL XXX KX XA AU XX AKX KKK XXX X XK KKK LXK
POH10.0.0.0.0.9.0.00.8806.60800.0084805060.0800084588 664840
KAXAXKAK XK XXX AKX KKK KKK KX KR KL AKX RAXKK KKK KKK
P 00000000000 008000000060 ¢0.860.006066608880080688988

P 9.0.0.0.9.060 6000000000000 000008000085 060000008006004004
P0.9.6.0.0.680.060.8 60060000800 6000600058888650068009.06480004



dlijgliltlll

EK-LEPOS.IP.001,

| LLUSTRATED
PARTS

TKS50-D/R

BreakbowN TAPE DRIVE SUBSYSTEM

HOW TO USE THE 178

GENERAL
This 1PH 5 compiled tollowng the arganization and nomenclature
o! the engineerning drawing structure

MAJSOR ASSEMBLY LOCATOR

The Major Assembly Locator (first illystration) s an index that
provides a descniption and a tigure reterence !or all illustrations used
in this manual

INDENTED PARTS LIST

This manual identihies each assembly being broken down (liqure
reference callout). and all parts of that assembly Further
breakdown of an assembly 15 shown by an asterisk (*) preceding the
item callours in the Description Column  The number of asterisks
preceding an item s used to denote the subordination ot that .tem
with respect to the Major Assembly A single asterisk preceding an
tem descniption mchcates that the item s part of the major
&sembly being iustrated Items that are subordinate 10 single
asterisks items, are denoted by two astenisks {*°) and immediately
toltow the related single astensk item Addinonal asterssks are used
a required. 10 denote further subordination This system of part
identification, provides 3 means for the user to dentify the next
migher assembly item and make alternate selections for parts when
the required replacement part ar assembly 15 not immediately
avaiiable

COLUMN CALLOUT DESCRIPTION

Figure & Item - Indicates the figqure number and item number of
each part
Descnption — Lists the name of the part and pertinent

specifications (when requued) Astensks preceding the descnption
denote the subordination ot the part to the next higher assembly

DEC Part No. — Listy the DEC part crderning number A blank in
this column indicates ¢ DEC part number was not assigned at the

ECO Cut In ~ The notation 3t the top of this column indicates the
ECO tevel of the system (option) at which the 1PB was initially
prepared Subsequent ECO level designationg, that modify eusting
parts or add new parts to the device, are inserted in the ECO Cut:In
column next 10 the part that s added or moditicd A bracket ({)
preceding the 1em descrniption s ysed to indicate the parts affected
by ECO's

Vendor Code/Part No. - Indicates vendar parts that are not stocked
ty DEC Refer 10 the Field Service Spares Catatog (vendor parnt
number 10 DEC part number! for the vendor code cross reference

Used On Code -~ Letters 1n this column correspond to the vanation
codes assigned n Fiqure ' Parts wath an Alpha notationts) are used
only «n those option vaniations A blank indicates that the part s
used on all optian vanations

Ret Fig No - A cross reference between lustrations For e¢ach
Major Assembly. the number 1n this column denoies the hqure of
the next higher assembly For all subassemblies, the number in thus
column denotes the fiqure showing addvtional detailed breakdown
SYMBOL USAGE )
Hatdware Designators — Alpha designators for screws (5). washers
(W), nuts (N), and retaining rnings (R} are nserted atter the tem
number callouts on the sHustration when stacked (tem numbers are
used

Attaching Hardware - The @ symbol 1s inserted betore any part
that 1s used as attachiig hardware Attaching hardware s denoted as
those parts that are not an integral part of the referenced assembly

{NFR) Not Field Repairable — The (NFR) symbol s inserted atter
any assembly that s not 1o be field dismantied

Other Symhols — Any othe
accessories, etc .

symbols that are required tor kits,
will be explained and appear as par! of the item

time of publication descriptinn
- REVISION HISTORY QTHER IPB MANUALS REQUIRED
PRINTING ECO LEVEL DATE TO SUPPORT THISOPTION .. ... ...

1st Printing | TK50-D/R 00000-00000 8-26-85 EK-QTKSO-1P
70-22316 02000-00000
70-22314 00000-00000
70-22315 000G00-00000
H9302 00000-00000
70-21261  00000-00000
70-21262 00002-00002

. ® . .
Copyright ¥ 1985 by Digital Equipment Corporation. All rights reserved.

€ oreserves the fight, withoul notice. to make substitulions and
modifications in the speaificatians of product dos umented 10 thi
Manusi and further reserves the nght o withdraw any of these
products from the m ket without auine,

DG s not sesponsible fur errary which may appear in the technical
descoiption (includeng silustratinns and photagrzphs) of the products
covered by this manual,

Nane of the desenptiony contained in tius manual 1mply the
granting of anv license whatsoever fo make, use or seil equipment
comtructed in accordance therewith

Printed n U S &




DESK TOP

RACK MOUNT

TK500/R-01

TK 50 Desk Top/Rack Mount Assembly

Figure 1.

IPB-TK50-D/R

diig )]

PARTS LIST
<~ .~



—

FIG.
&
ITEM

| -

L)

TK50 TAPE DRIVE SUBSYSTEM

Code A - Used on Model TK50.-0A DESK TOP TAPE
DRIVE ASSEMBLY (120V, 60H2)

Code B — Used on Model TK50-D8 DESK TOP TAPE
DRIVE ASSEMBLY (240V, 50H2)

Code C — Used on Model TKS50-RA RACK MOUNT
TAPE DRIVE ASSEMBLY (120V, 60HZ) (See Note)
Code D — Used on Model TK50-RB RACK MOUNT
TAPE DRIVE ASSEMBLY (240V, 50HZ) {See Note)

*TKS0-D UNIT ASSEMBLY (120V, 60HZ)
*TK50-D UNIT ASSEMBLY (240V, 50HZ)
*TKS0-R UNIT ASSEMBLY (120V, 60HZ)
*TK50-R UNIT ASSEMBLY (240V, 50H2)
*1/Q Cable Assembiy

"Power Cord {125V}

*Power Cord (250V)

*Cartridge, 1/2"" for TK50

Note: RACK MOUNT KIT

DEC

TK50-DA
TK50-DB
TKS0-RA

TK50-RB

70-22316-01
70-22316-02
70-22314-01
70-22314-02
17-00484-01
17-00083-09
17-00083-10
TKS50-K

+H9302-00

ECO
CUT-IN

TKS0-DR

USED ON

REF
FIG

NO. DESCRIPTION PART NO. | ogoe0 | CODE | No.

W

IPB-TKS0-D/R

[




TK500/R-02

Figure 2. TK50-D Unit Assembly

IPB-TK5--D/R

dija Lol
PARTS LIST




FIG. : A ECO
&

CUT-IN REF
ITEM DEC | 70.22316 |USED ON| FiG
NO. DESCRIPTION PART NO. | oo0o000 CODE | NO.
2- TK50-D UNIT ASSEMBLY 70-22316-01 A 1
TK50-D UNIT ASSEMBLY 70-22316-02 B 1
1] "TK CHASSIS ASSEMBLY 70-22315-0) 4
2| ‘Table Top Riveted Assembly 70-21134.01
3| ‘Bezel, Front 74.29113.0
4] ‘Logo, Snap-in 74.29647-03
5 ‘Bezel, Rear 74-29114.02
6| ‘Screw, Sems Pan Hd No. 6-32 x 1/2 90-00049-24
71 ‘Bumper 90-10117.00

Labels (Not Shown)

*Label, ‘*Assembled in USA" 36-22764-01
*Label, "FCC, Class A" 36-17880-03 A
*Label, “FCC, Class A" 36-17880-11 A
®Label, '*Electrical Data” 36-22763-09
*Label, “‘Warning Equipment Rating 100V 36-17905-16 A
®Label, "“Warning Equipment Rating 200V 36-17905-17 B

IP8-TK50-D/R 4






FIG. A ECO

& CUT-IN REF
ITEM DEC 70.22314 |USEDON| FiG
NO. DESCRIPTION PART NO. 00200 CODE 1 NO.
3~ TKS0-R UNIT ASSEMBLY 70-22314-01 Cc 1
TKS0-R UNIT ASSEMBLY 70-22314-02 (] 1
1] °*TK CHASSIS ASSEMBLY 70-22315-01 4
2] ‘Label, "FCC, Class A" 36-17880-03 D
3| “Label, "FCC, Class A" 36-17880-11 c
4] “Label, “Electrical Data" 36-22763-09
§{ °Label, “Warning 120V, 60 Hz" 36-17905.01 c
6| *Label, “Warning Equipment Rating 200V 36-17905-17 D

IPB-TKS0-D/R 6




TKE0D/R-04

Figuare 4. TK Chassis Assembly

1 ‘ 7 ﬂIEIIIEII IPB-TK50-D/R

PARTS LIST




g _
FIG. A ECO
& CUT.IN REF
ITEM DEC 70-22315 |USED ON| FiG
NO. DESCRIPTION PART NO. | 00000 CODE | NO.
4~ TK CHASSIS ASSEMBLY 70-22315-01 2.3
1] *Riveted Chassis Assembly 70-22317-00
2] °"POWER SUPPLY ASSEMBLY 70-21261-01 6
3] ‘Screw, Phi Fit Hd No. 6-32 x 3/16 90-08020-02
4] “*Switch, Rocker 16A 12-17051-04
5| °*Bezel, Switch 74.31373-01
6] "Circuit Breaker (4A, 250V) ) 12-19912.02
71 *Screw. Sems Phi Pan Hd No. 6-32 x 3/8 90-10174-00
8] *Switch, Slide 12-16901-04
9] *Bushing, Snap in 90-10174-00
10{ °Rubber Pad 12-20160-01
11| "Cable Assembly 17-01046-01
12] ‘"Cable Tie 90-07031.00
13| °"Fan Assembly 70-21260-01
14] *A.C. HARNESS ASSEMBLY 70-21262-01 7
15| "D.C.Harness Assembly 70-21263-01
16| “Cable Clip 90-08340-00
171 “Screw, Phi Self Tap No. 10-24 x 3/8 90-09813-00
18] *Nut, Kep No. 10-32 90-06565-00
19] *Washer, Lock No. 6 90-06636-00
20| “Screw, Phi Setf Tap No. 8-32 1/4 90-09312-00
21 *Label, "*Assembled in USA" 36-22764-01
22] *TKS50 Drive (See TK5K0 IPB) TK50-00
23|  "Guard, Finger 12-12580-00
24} °Cable Clamp 90.09771.02
25) “Washer, Fiat 90-06664-00
26{ *Terminal, Quick Disconnect 12-17000-01
27]  “Screw, Hex Washer Hd 90-08451-06
IPB-TK50-D/R




TK50D/R-05

Figure 5. Rack Mount Kit

z020020

1 9 PARTS LIST IPB-TKS0-D/R

/O




FIG. Al ECO
&

CUT-IN REF:
ITEM DEC HO302 |USEDON| FIG
NO. DESCRIPTION PART NO. ! oo0o0 coDe | N
6§ RACK MOUNT KIT +9302-00 cD 1
1}  *Rack Mount Riveted Assembly 70-21145-01
2| ‘Bracket, Support 74-29121-01
3| *Fastner, Screw Mount 90-09712.00
4] *Screw, Seif Tap Phl Pan Hd No. 618 x 1/4 90-09800-02
5| *Screw, Sems Phi Pan Hd No. 6-32 x 1/4 90-10174-00
6| *‘Bezel, Blank (See Note) 74-29117-01
7| ‘“Hardware Kit {(Not Shown) (See Note) 22-00053-01

Note: Items 6 and 7 are shipped loose in bags.
See installation Manual.

Pa. .
8-TK50-0/R 10 1



TK53D'R-06

Figure 6. Power Supply Assembly

1 11 Eﬁﬁﬁﬁﬂ IPB-TK50-D/R

PARTS LIST

§



FIG. Al Eco
&

CUT-IN REF
ITEM DEC 7021261 |USED ON| FIG
NO. DESCRIPTION PART NO. 00000 CODE | NO.
...—-———:—-——-—-—-—--——-——-————J
66— POWER SUPPLY ASSEMBLY 70-21261-01 3
1| “*Box, Power Supply 74.29125 01
21 ‘insulator, Plastic 74-29701-01
3| “Power Supply 5V, 2A, 65W, 3 Outputs 30-22561-01
4] ‘*Screw, Sems Phi Pan Hd No. 6-32 x 3/8 90-10174-00

IPB-TK50-D/R 12 .



TKS0D/R-07

Figure 7. A.C. Harness Assembly

13 Enmna“ IPB-TK50-D/R

pARTS LIST

< . I




FIG. c ECO
& CUT.N REF
] ITEM DEC 7021262 |USED ON| FiG
NO. DESCRIPTION PART NO. 00002 CODE NO.
7- A.C. HARNESS ASSEMBLY 70-21262-01 3
1] “Line Filter, 120/240V, 12A, EMI 12-16382-02
21 °*Terminal, Quick Disconnect 12-17855-00
3| *Ternunal, Ring 90-07930-00
4| °*Terminal, Quick Disconnect 12-17000-01
5| *Terminal, Quick Disconnect 12-17000-00
6| °*Connector, (P1}3 Pin Mate-N-Lok 12-12176-00
71 *Terminal, (P1) Socket 12-12169-00
8t “Terminal, (P1) Socket 12-17519-00
al *Cannector, (P2) 6 Pin IDC 12-15815-02
10{ ‘“Cable Tie 90-07031-00
11| “Label 90-09255-01
12| *Tubing, Extruded 91-07245-00
fefminy
(PB-TK50-D/R

IS




PART NUMBER/DESCRIPTION SORT

v

b




PART NO.

12-12169-00
12-12176-00
12-12580-00
12-15815-02
12-16382-02
12-16901-04
12-17000-00
12-17000-01
12-17000-01
12-17051-04
12-17519-00
12-17855-00
12-19912-02
12-20160-01

17-00083-09
17-00083-10
17-00484-01
17-01046-01

22-00053-01
30-22561-01

36-17880-03
36-17880-03
36-17880-11
36-17880-11
36-17905-01
36-17905-16
36=-17905-17
36-17905=-17
36-22763-09
36-22763-09
36-22764-01
36=-22764=01

T0-21144-M
T0=21145-01
T0=21260~01
70-21261-01
T70-21261-01
T70-21262-01
T70-21262-01
70-21263-01
70-22314.01
70-22314-01
70-22314-02
T70-22314-02
70-22315-01
702231501
70-22315-01
70-22316-01

N/S=Not Shown

TKS50-D/R TAPE DRIVE SUBSYSTEM SORTED BY PART NUMBER

" DESCRIPTION

Guard, Finger

SWwitch, Slide

Rubber Pad

Cable Assembly

Fan Assembly

FIG.

NO, ITEM
Terminal, (P1) Socket 7 7
Connector, (P1) 3 Pin Mate-N-Lok 7 A

u 23
Connector, (P2) 6 Pin IDC 7 9
Line Filter, 1207240V, 12A EMI 7 t

u 8
Terminal, Quick Disconnect 7 5
Terminal, Quick Disconnect 4 26
Terminal, Quick Disconnect 7 y
Switch, Rocker 16A y )
Terminal, (P1) Socket 7T ]
Terminal, Quick Disconnect 7 2
Circuit Breaker (U4A, 250V) 4 L)

4 19
Power Cord (125V) 1 3
Power Cord (250V) 1 3A
I/0 Cable Assembly 1 2

[ 11
Hardware Kit (Not Shown) 5 7
Power Supply SV, 24, 65W, 3 Outputs 6 3
Label, "FCC, Class A" 3 2
Label, "FCC, Class A" 2 ¥/8
Label, "FCC, Class A" 2 N/S
Label, "FCC, Class A" 3 3
Label, "Warning 120V, 60Hz" 3 5
Label, "Warning Equipment Rating 100V 2 N/S
Label, "Warning Equipment Rating 200V 2 N/S
Label, "Warning Equipment Rating 227V 3 6
Label, "Electrical Data" 3 i
Label, "Electrical Data" 2 N/S
Label, "Assembled in USA" ") 21
Label, "Assembled in USA" 2 N/S
Table Top Rivete., Assembly 2 2
Rack Mount Rive.ed Assembly 5 1

4 13
PORER SUPPLY ASSEMBLY u 2
POWER SUPPLY ASSEMBLY ) 0
A.C. HARNESS ASSEMBLY y 14
A.C. HARNESS ASSEMBLY 7 Q
D.C. Harness Assembly b 15
TKS0-R UNIT ASSEMBLY 3 0
TKS0-R UNIT ASSEMBLY (120V, 60HZ) 1 18
TK50-R UNIT ASSEMBLY 3 0A
TKSO-R UNIT ASSEMBLY (240V, 50HZ) 1 1C.
TK CHASSIS ASSEMBLY 3 1
TK CHASSIS A3SEMILY 4 3
TK CHASSIS ASSEM2. 2 1
if¥50-D UNIT ASSEMBLY 2 0

A.l IPB-TKS0 C/R

| QN




TKS50-D/R TAPE DRIVE SUBSYSTEM SORTED BY PART NUMBER

A-2

. FIG.

PART NO. DESCRIPTION NO. ITEM
70-22316-01 TKS0<-D UNIT ASSEMBLY (120V, 60HZ) 1 1
70.22316-02 TKSO0-D UNIT ASSEMBLY (2u40vV, 50HZ) 1 1A
70-22316-02 TKS0-D UNIT ASSEMBLY 2 A
70-22317-N Riveted Chassis Assembly u 1
T4=29113=01 Bezel, Front 2 3
T4=29114-02 Bezel, Rear 2 5
T4=29117-01 Bezel, Blank (Not Shown) 5 )
T4=29121-01 Bracket, Support 5 2
74-29125-01 Box, Power Supply 6 1
Tu-29647-03 Logo, Snapein 2 4
T4-29701-01 Insulator, Plastic 6 2
T4=-31373-01 Bezel, Switeh 4 5
90-000u49-24 Screw, Sei3 Pan Hd No. 6-32 x 1/2 2 5
90-06565-00 Nut, Kep No. 10-32 ] 18
90-06636-00 Washer, Lock No. 6 4 19
90-06664-00 Washer, Flat 4 25
90-07031-00 Cable Tie 7 10
90-~07031-00 Cable Tie 4 12
90-~07930-00 Terminal, Ring 7 3
90-08020-02 Screw, Phl Flt Hd No. 6-32 x 3716 y 3
90-083U40-00 Cable Clip 4 16
90-08451-06 Screw, Hex Washer Hd 4 27
90-09255-01 Label 7 11
90-09312-00 Screw, Phl Self Tap No. 8-32 174 4 20
90-09712-00 Fastner, Screw Mount 5 3
90-09771-02 Cable Clamp 4 24
90-09800-02 Screw, Self Tap Phl Pan Hd No. 65-13 x 1/U4 5 4
90~-09813-00 Serew, Phl Self Tap No. 10-24 x 3/9 ] 17
90-10117-00 Bumper , 2 7
90-10174-00 Screw, Sems Phl Pan Hd No. 6-32 x 3/8 4 7
90-10174=00 Bushing, Snap in 4 9
90-10174-00 Screw, Sems Phl Pan Hd No. 6-32 x 1/4 5 5
90-10174-00 Screw, Sems Phl Pan Hd No. 6-32 x /8 ) 4
91-07245-00 Tubing, Extruded 7 12
H9302-00 RACK MOUNT KIT S 0
TK50-00 5.25 in. Cartridge u 22
TK50-DA Code A - Used on Model TK50-DA DESZ 1 DA

TOP TAPE DRIVE ASSEMBLY (120V, 6742)
TKS50-DB Code B - Used on Model TK50-DB DESY 1 0B

: TOP TAPE DRIVE ASSEMBLY (240V, 574Z)

TKS50-K Cartridge, /2" for TK50 1 u
TK50-RA Code C - Used on Model TK50-RA RACK MOUNT 1 oc

TAPE DRIVE ASSEMBLY (120V, 60HZ) .
TK50-RB Code D - Used on Model TKS0-RB RACK MOUNT 1 0D

TAPE DRIVE ASSEMBLY (240V, SOHZ)

TKS0 TAPE DRIVE SUBSYSTEM 1 ]
IP8-TKS0-D/R



TK50-D/R TAPE DRIVE SUBSYSTEM SORTED BY DESCRIPTION

FIG.

DESCRIPTION PART NO., NQ. ITEM
5.25 in. Cartridge TX50-07 u 22
A.C. HARNESS ASSEMBLY 70-21262-01 7T
A.C. HARNESS ASSEMBLY T0-21262-01 4 14
Bezel, Blank (Not Shown) TU=2911 /=01 5 6
Bezel, Front T4-29113-01 2 3
Bezel, Rear Tu=29114-02 2 5
Bezel, Switch TU=31373-01 4 5
Box, Power Supply T4+29125-01 6 1
Bracket, Support TU=29121-01 5 2
Bumper 90=-10117=-00 2 7
Bushing, Snap in 90=1017u4-00 4 9
Cable Assembly 17-01046-01 u 1
Cable Clamp 90-09771-02 4 24
Cable Clip 90-08340-00 4 16
Cable Tie 90-07031-00 7T 10
Cable Tie 90-07031-00 4 12
Cartridge, 172" for TKS0 TKS0=K 1 u
Circuit Breaker (4A, 250V) 12=19912=-02 4 6
Code A - Used on Model TKS50-DA TKS0-DA 1 0A

DESK TOP TAPE DRIVE ASSEMBLY (120V, 60HZ)
Code B - Used on Model TKS50-DB TKS2-DB 1 ]:]

DESK TOP TAPE DRIVE ASSEMBLY (240V, S50HZ)
Code C - Used on Model TK50-RA RACK MOUNT TK5J)-RA 1 ]9

TAPE DRIVE ASSEMBLY (120V, 60QHZ)
Code D - Used on Model TKS50-RB RACK MOUNT TK52-RB 1 0D

TAPE DRIVE ASSEMBLY (240V, 50HZ)
Conneator, (P1) 3 Pin Mate-N-Lok 12-12176-00 7 )
Connector, (P2) 6 Pin IDC 12-15815-02 7 q
D.C. Harness Assembly 70-21263-01 ] 15
Fan Assembly 70-21250-01 ] 13
Fastner, Screw Mount 90-13712-00 5 3
Guard, Finger 12-°2582-00 4 23
Hardware Kit (Not Shown) 22- 1053-M 5 7
I/0 Cable Assembly 17-72494-01 1 2
Insulator, Plastic T4«23701-01 6 2
Label 90-73255-01 7 11
Label, "Assembled in USA" 36-2276U=01 b .21
Label, "Assembled in USA" 36-22764-01 2 N/S
Label, "Electrical Data" 36-22763-09 3 4
Label, "Electrical Data" 36-22763-0% 2 N/S
Label, "FCC, Class A" 36-17880-03 2 N/5
Label, "FCC, Class A" 36-17880-03 3 2
Label, "FCC, Class A" T 36-17880-11 3 3
Label, "FCC, Class A" 316-17880-11 2 N/S

N/S=Not Shown
A-3 IPB-TKS0-D/R




TK50-D/R TAPE DRIVE SUBSYSTEM SORTED BY DESCRIPTION

FIG.
JESCRIPTION PART NO. NO. ITEM
Label, "wWarning 120V, 60H2" 36-17905-01 3 5
.abel, "Warning Equipment Rating 100V 36-17905-16 2 N/S
Label, "Warning Equipment Rating 20QV 16-17905=17 3 6
Label, "Warning Equipment Rating 200V 36-17905=-17 2 N/S
Line Filter, 120/240V, 12A EMI 12-16382-02 7 1
Logo, Snap-in 7429647233 2 u
Nut, Kep No. 10-32 90-06555-00 u 18
Power Cord (125V) 17-00083-09 | 3
Power Cord (250V) 17-00083-10 1 3A
Power Supply SV, 2A, 65W, 3 Outputs 30-22561-01 6 3
POWJER SUPPLY ASSEMBLY T0-21261-01 4 2
POWER SUPPLY ASSEMBLY 702126101 6 )
RACK MOUNT KIT H9302-00 5 0
Rack Mount Riveted Assembly T0-21145.01 5 1
Riveted Chassis Assembly TQ0=22317=01 U 1
Rubber Pad 12-20160-01 u 10
Screw, Hex Wasner Hd 90-08451-06 4 27
Screw, Phl Flt Hd No. 6-32 x 3716 90-08020-02 4 3
Screw, Phl Self Tap No. 10-24 x 3/8 90-09813-00 4 17
Serew, Phl Self Tap No. 8-32 1/4 : 90-09312-00 y 20
Screw, Self Tap rnl Pan Hd No. 5-18 x 1/U4 90-19800-02 5 u
Screw, Sems Pan Hd No. 6-32 x 1/2 90-130049-24 2 6
Serew, Sems Pnl Pan Hd No. 6-32 x 1/4 90-10174-00 5 5
Screw, Sems Phl Pan Hd No. 6-32 x 3/8 90-'2174200 L} 7
Screw, Sems Phl Pan Hd No. 6-32 x 3/8 90-10174-00 6 uy
Switch, Rooker 16A 12-17051-04 4 4
‘Switeh, Slide 12+16901-0U 4 8
Table Top Riveted Assembly T0-21144201 2 2
Terminal, (P1) Socket 12-12169200 7 7
Terminal, (P1) Socket 12-17519-00 7 R
Terminal, Quick Disconnect 12=-17000-00 7 5
Terminal, Quick Discoanect 12=-17000-01 7 4
Terminal, Quick Disconnect 12-1"000401 u 26
Terminal, Quick Disconnect 12="7955-00 7 2
Terminal, Ring 90~ "9392-00 7 3
TK CHASSIS ASSEMBLY 70-22315-01 4 0
TK CHASSIS ASSEMBLY 70-22315-01 2 1
TK CHASSIS ASSEMBLY 70-22315-01 3 1
TKS0 TAPE DRIVE SUBSYSTEM 1 9]
TKS0-D UNIT ASSEMBLY 70-22316-02 2 0A
TKS0~D UNIT ASSEMBLY 70-22316-01 2 0
TK50-D UNIT ASSEMBLY (120V, 60HZ) 70-22316-01 1 1
TKS0-D UNIT ASSEMBLY (240V, S0HZ) 70-22315-02 1 1A
TKS0-R UNIT ASSEMBLY 70-22314-02 3 0A
TKSO-R UNIT ASSEMBLY 70-22314-03 3 0
TKS0-R UNIT ASSEMBLY (120V, 60HZ) 70=-22314-01 1 18
TKS50-R UNIT ASSEMBLY (240V, SQHZ) “T0=22314-02 1 1C
Tubing, Extruded 91-07245-00 7 12

N/S=Not Shown

§78-TK50-D/R A4



TKS0-D/R TAPE DRIVE SUBSYSTEM SORTED BY DESCRIPTION

FIG. .
DESCRIPTION PART NO. NO. ITEM
Washer, Flat 90-0666U4-00 4 25
dasher, Lock No. 6 90-06636-00 [} 19

A-5 IPB-TK50-D/R



